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1. Conclusion @Jﬁﬁfﬁl«’%
Tests description 14 Fik Conformity 74 &1
EN 407:2020
1 Limited flame spread FELZXI, Level 4
2 Contact heat #4%fil Level 1

Pa s: requirements met  Fail: requirements not met  None: no conclusion for this test  N/A: not applicable

ik FFE R Kl if_ ARFEER RAEHIE N/A:AEH
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" \

Henry YAN j™&
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in full, without the written approval of the testing laboratory. wmm;
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account. ‘.%W_/,/
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2. Sample description assigned by laboratory SZ56: ke R :

Size 9% Analyzed product FTIIEE Description A Sample information £ iS5 &
GLOVE

Whole glove BHFE

black (green/yellow)
neoprene (aeamid/glass
fiber/acrylic) palmT2

210808200-1
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3. GLOVE/
Whole glove BRFE
Method Client Requirement Unit Result Conformity
HiE BPEXR LR VA ZR et
e 4.5.2. Limited flame EN 407:2020

spread BELEATIR
Type of gas used K JFFHZ Butane T %%
Type of ignition used s ‘K J7 = Method B J5{%:B
Tested materialJli A7k} Finger T-1&
After glow time B K BRJ5E R [H] Seconds 0
After flame time /K & ZiE i [A] Seconds 0
Performance level: fE 2 4% 4
Surface of the innermost layer of the Pass i1l
glove show no sign of melting & [ &%
EMERTR A G
No hole appears on all layers of the Conform £ &
tested areaFE M B EM B R %A
o384
The seam does not come apart after Pass JHid
the ignition time s K B 1] 45 2R J5 4R 4% 2%
WA W
black (green/yellow) neoprene(aeamid/glass fiber/acrylic) palmFZE

Method Client Requirement Unit Result Conformity
Tk BPEXR 2T A g3 et
e 4.5.3. Contact heatHi2fi EN 407:2020

Threshold time Tt at 100°Cill ik Seconds 26.3
SH100° CHY BT /5 B[]
Threshold time Tt at 100°C G Seconds 29.1
JN100° CHYFrRAREFTE] (2)
Threshold time Tt at 100°CR iR Seconds 25.5
9100° CHTErRa iy iE] (3)
Standard deviation at 100°Cll iR i & Seconds 1.9
9100° CHIbRHE N 2
Threshold time Tt at 250°Cill 15 & Seconds 11.2
J9250° CHY BT 75 B [/
Threshold time Tt at 250°Cill ik Seconds 11.2
N250° CINFT R IE) (2)
Threshold time Tt at 250°Cill iR & Seconds 11.8

9250° Cf Prifis 1] (3)
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in full, without the written approval of the testing laboratory. B
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account. ek
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Method Client Requirement Unit Result Conformity
Ik BPER L=-E A &R etk
Standard deviation at 250°Cill 5 I6. & Seconds 0.3
N250° CHFRAE I 72
Innermost layers of the glove show no Pass il id
sign of melting or holing FE & N JZ A
H I A BT R 5
Degradation observed M 2% 5| (145 1k, No change JEA8 1k,
Performance levell't: i %% 2% 1

END OF TEST REPORT
- WMERRK -
e The test was carried out by external accredited laboratory, not within their accreditation scope. izlﬁ H Eﬁ@%%%%’%w}\ﬂﬁﬁ ﬁéjj TE? Z&]‘ °

Table of Performance Level for Glove

Test Item Performance Level
0™ 1 2 3 4 5

Contact heat (EN 407)

Contact temperature Tc (°C) - 100 250 350 500 -
Threshold time tt (s) >=15 >=15 >=15 >=15 -
Limited flame spread (EN ISO 15025)

After flame time (s) - <=15 <=10 <=3 <=2 —
After glow time (s) - - <=120 <=25 <=5 -

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard
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